
The Corporation of the Municipality 
Staff Report 

 
Office of the Treasurer 

Manuela Batovanja 
 

Prepared For:   Mayor and Council Report No.:  2022-04 

Agenda Date:    June 21, 2022 File No.:  C-11 

 

 

Respectfully Prepared and Submitted By: 
Manuela Batovanja, Deputy Treasurer 
Assistant Director of Corporate Services 
 
 

 

 

Purpose of Report 

 
The purpose of this report is to obtain Council’s approval regarding the selection 
of a consultant for the completion of the Long-Term Financial Plan project. 
 
 

Analysis 

 
As detailed in the 2022 Capital Budget a commitment was made to develop a 
Water and Wastewater Master Plan for the Municipality.    A request for proposal 
[...]
Technical lead responsible for sizing of pumps, drawing review, RFP preparation, submittal review 
and contract administration support. 
 
Elevated Water Storage Tower, Shelburne, ON 
Technical lead for designing a new elevated water storage tower for the Town of Shelburne. 
Responsibilities include preparation of P&ID, equipment layout, design brief for MECP review, 
tender document, Geotech RFP, drawing review and overall project coordination with structural 
and electrical team. 
 
Well 3 Water Treatment Plant, Shelburne, ON 
Technical lead for designing a water treatment system for arsenic removal and enhanced 
disinfection for groundwater based on the results of a pilot test. Responsibilities include 
preparation of hydraulic calculations, P&ID, plant layout, design brief for MECP review, tender 
document, evaluation of supplier quotation, drawing review and overall project coordination with 
structural and electrical team. Also worked on a THM formation and GAC bench-scale study and 
report preparation as a part of GUDI analysis for the Well. 
 
Water Treatment Plant Retrofit Project, Mitaanjigamiing First Nation, Fort Francis, ON 
Provided technical support in reviewing design drawings and specifications for tender. Technical 
support for request for information (RFI) and submittal review. 
 
Harvest Moon Lift Station Replacement Project – Phase 2/Kirkwood Lift Station 
Abandonment Project, City of Houston, Texas. 
Provided technical support for lift station design, preparation of plan and profile sheets, bid forms, 
specifications, quantity take-off and cost estimate. Worked on project coordination with team 
members, sub-consultants and other agencies. 
 
Conceptual Design Easthaven WWTP Flow Diversion, City of Houston, Texas 
Provided technical support in the preparation of a conceptual design report for the Easthaven 
WWTP Flow Diversion project. Worked on alternatives evaluation, lift station and force main 
preliminary design, cost estimates and life cycle cost analysis for the different alternatives. 

PROFESSIONAL 
MEMBERSHIPS 

 
Texas Board of Professional 
Engineers (TBPE)  
 
Professional Engineer (PE) 



Bulent Uslu, B.Sc., P.Eng.  
Environmental and Civil Engineer 

S. Burnett & Associates Limited Page 1 of 2 

 
 
SUMMARY 
 
Bulent is a Professional Engineer with over 20-years of local 
and international experience providing infrastructure design 
and engineering services to Municipal, First Nation, and private 
clients. He is experienced in the design, supervision, and 
consultancy sector in all aspects of municipal and civil 
infrastructure. Some of his previous hands-on experiences 
include water and wastewater treatment plants, roads, 
highways, bridges, drainage infrastructure, stormwater sanitary 
sewer distributions, collections, pumping stations, force mains, 
landfills, solid waste disposal facilities, remediations, transfer 
station designs, cost estimates, budgeting, construction 
supervision and, contract administration, including client and 
contractor relations. Bulent is highly experienced in condition 
assessment and examining based on capital cost, operation 
and maintenance, life cycle analysis, environmental concerns, 
future expandability, and public needs. 
 

WATER AND WASTEWATER PROJECTS 
 
Elevated Water Tower Storage, Town of Shelburne, ON 
As the lead civil and process designer of the Water Tower for 
the Town of Shelburne, Bulent was responsible for civil and 
process design, coordination of permitting, design drawings, 
estimate, tendering assistance, and contract supervision.  
 
Wastewater Treatment, Water Pollution Control Plant, 
Town of Shelburne, ON 
As the Process and Civil Engineer, Bulent worked on the 
design, tendering, and supervision assistance for the water 
pollution control plant, tertiary treatment upgrades. The filtration 
upgrade was required due to the stricter standard as well as the 
outdated technology. The retrofit provides efficient nutrients (N, 
P) removal system for post-biological treatment. 
 
Road Reconstruction, Watermain, Sanitary and 
Stormwater, Township of Lucan-Biddulph, ON 
Lead designer for the Township’s old watermain infrastructure. 
Bulent assisted with the renewal program for the Elm Street and 
Langford Drive Road infrastructure review, road resurfacing 
and replacement of the old watermain. His other responsibilities 
included the storm and sanitary sewer design, permitting, 
estimate and tendering assistance, site supervision services for 
the Township.  
 

 
 
EDUCATION  
 
Bachelor of Science, B.Sc. 
Environmental and Civil 
Engineering 
Yildiz Technical University, 1998 
 
Research Associate 
Civil & Environmental 
Engineering 
University of Windsor, 2013 
 
PROFESSIONAL 
RECORD  
 
Civil & Environmental 
Engineer, P.Eng. 
S. Burnett & Associates Limited 
2018 to present 
Orangeville, ON 
 
Municipal Engineer - EIT 
Dillon Consulting Limited 
2017–2018 
Chatham & Windsor, ON 
 
Civil Engineer - EIT 
S. Burnett & Associates Limited 
2015–2017 
Orangeville, ON 
 
Civil Designer - EIT 
Parkway Infrastructure 
Contractors Dragados Inc. 
2013–2015 
Windsor, ON 



Bulent Uslu, B.Sc., P.Eng. 
Environmental and Civil Engineer 

S. Burnett & Associates Limited Page 2 of 2 

Water Treatment Plant, Chippewas of Georgina Island First 
Nation, ON 
As the Process and Civil Engineer, Bulent designed and coordinated 
civil infrastructure (access road, stormwater, and sewer), process, 
and instrumentation design for the Georgina Island WTP. The design 
was prepared by MoECC, Ten States, INAC, Health Canada 
standards, and regulations and submitted to provincial authorities. 
The plant has a daily design flow of 450 m3, with approximately 600 
m length and 11 m depth extension of the raw water intake line 
extension on Lake Simcoe, installing 3 new pumps to raw intake low 
lift pumping station, pre-disinfection with Ozone, modified slow sand 
treatment technology, and UV system secondary disinfection, and 
distribution network upgrades. Cost estimation, tendering and site 
supervision assistance provided to the Client. 

 
Water Source, Treatment, Storage, and Distribution Project, Mississauga's of Scugog Island First 
Nation, ON 
As the process and civil Engineer, Bulent had direct involvement in designing the water treatment plant, 
coordinating the watermain upgrade, and interconnection of the new water tower process design. The 
design works have been completed with civil, grading, and process piping design was prepared with a 
combination of Civil 3D and Plant 3D. Permitting, estimate, tendering, site supervision services are provided 
on time to the Client. The new water source, treatment, and distribution system will also lift the long-standing 
advisories and provide healthy access to water to the community. 
 
Water Treatment Plant Distribution Upgrade Project, Naicatchewenin First Nation, ON 
Bulent was the process and civil Engineer for the WTP design with the water source of Rainy Lake. The 
project consisted of an intake structure design, an approximately 900 m long raw intake pipe, low lift 
pumping station design, pre-disinfection with Ozone supply system, and modified slow sand filtration, post-
disinfection with UV, and distribution network upgrade for 20-year with fire protection 525m3/day design 
capacity. He was responsible for the building civil design, the WTP process piping, intake alignment, low 
lift pumping station design, watermain design team coordination, and site supervisors' assistance. The civil, 
grading, and process piping design was prepared with a combination of Autodesk software. 
 
Wastewater Treatment, Izmir Metropolitan Municipality, Izmir, Turkey 
As the Process Engineer, Bulent prepared the design under ATV-DVVK methods and standards. The 
wastewater treatment plants consist of inlet and by-pass structure, coarse and fine screens, sewage 
pumping stations, aerated grit chambers, flow meter chambers, anaerobic tank for phosphorus removal, 
aeration tanks (nitrification+denitrification), final sedimentation tanks, UV disinfection unit, RAS pumping 
station, sludge storage tank, sludge dewatering building (centrifugal decanters), administration building, 
blower building, transformer station, guard building, and other auxiliary structures. 
 
SOFTWARE EXPERTISE 

• Autodesk Infrastructure Suite 
• Civil3D 
• InfraWorks 
• Storm & Sanitary Analysis 
• Plant 3D 
• CHI-PCSWMM 

PROFESSIONAL 
MEMBERSHIPS 
 

Professional Engineer Association 
of Professional Engineers of 
Ontario 
 

Certified Commercial UAV Pilot 
Waterloo-Wellington Flight Centre 
 

Certified Aeronautical Radio 
Restricted Operator (ROC-A), 
Industry Canada 



Diana Beattie, B.Eng. 
Civil/ Environmental Designer and Field Inspector 
 

S. Burnett & Associates Limited  Page 1 of 2 

 

SUMMARY 
 
Diana is an environmental engineer-in-training (EIT) with 
significant experience in water, wastewater and stormwater 
system design, contract administration, and field inspections. 
She has worked on treatment, storage, distribution, and drainage 
projects from design through tendering, construction, and 
commissioning. Her experience in the field leading start-up and 
commissioning activities serve as an asset in her feasibility study, 
system evaluation and design work. In her feasibility and design 
work, Diana has completed detailed background reviews, 
environmental, technical, and economic assessments, and 
extensive design calculations for water, wastewater, and 
stormwater projects. For this work, she has completed the 
required approvals documentation, including Environmental 
Screening Forms, Project Approval Requests, Ministry of Natural 
Resources Work Permits, etc.  
 

KEY PROJECT HIGHLIGHTS 
 
Water Pollution Control Plant Class EA, Town of Shelburne, 
ON 
Completed quantification and analysis of the plant’s ability to 
meet current and future wastewater treatment demands. 
Prepared population projections to establish the 20-year design 
flows. Detailed modelling of the existing wastewater system 
(extended aeration activated sludge, cloth filter tertiary filtration, 
open-channel UV disinfection, with aerobic sludge digestion). 
She also worked with treatment suppliers to obtain preliminary 
design proposals including performance guarantees and costing 
quotations. Completed detailed costing analysis for all potential 
plant upgrade alternatives, including preparation of phased 
construction cost estimates. 
 
Municipal Engineering Works, Shelburne, ON 
Attended residential development construction meetings and 
completed site inspections for environmental controls, pressure 
testing, backflow preventer certification and watermain 
connections. Attended sewage pumping station start-up and 
commissioning activities and prepared a detailed inspection 
report including deficiencies and action items. Prepared Annual 
Wastewater Water Allocation Reports including review of 
historical wastewater flow data and proposed residential 
developments. 
 

 
 
EDUCATION  
 
Ontario College Graduate 
Certificate, Environmental 
Engineering Applications  
Conestoga College, Graduated 
with Distinction 
 
Bachelor of Engineering  
University of Guelph, Graduated 
with Distinction 
 
PROFESSIONAL  
RECORD  
 
Civil/Environmental Designer 
S. Burnett & Associates Ltd., 
Orangeville, ON 
Nov 2017 to present 
 
Water and Wastewater Summer 
Student, Co-op 
County of Oxford, Woodstock, 
ON 
May 2017 – Sept 2017 
 
Eco Building Assistant, 
Internship 
Preserving Earth/Fletchwitz 
Farm, Durham, ON 
Jun 2015 – Aug 2015 
 
Wastewater Summer Student 
City of Guelph, Guelph, ON 
May 2012 – Aug 2013 
 
Agricultural Research 
Assistant 
University of Guelph, Guelph, ON 
Oct 2010 – Dec 2010 



Diana Beattie, B.Eng.  
Civil/Environmental Engineer-In-Training and Field Inspector 

S. Burnett & Associates Limited Page 2 of 2 

Wastewater Capacity Assessment, Township of Springwater, ON 
Completed a detailed hydraulic and process assessment of the wastewater treatment and collection system 
including the pumping stations, inlet works, sequential batch reactors, sand filter and tile bed. She reviewed 
and projected the build-out requirements for the area and recommended upgrades and additional studies 
for the wastewater system. 
 
Subdivision Development Feasibility Study, Fort Albany First Nation, ON 
As part of a feasibility study for development of a 100-Lot Subdivision in Fort Albany First Nation, Diana 
acted as technical lead for the assessment of existing infrastructure to support the development. For this 
assessment Diana calculated water demand estimates, fire flow and storage requirements for the 
community based on historical flow data and MECP design guidelines. She also prepared wastewater flow 
estimates to assess the size of the existing wastewater lagoon. She coordinated and reviewed lagoon sizing 
calculations and sewer capacity calculations. Following the assessment of the existing infrastructure Diana 
prepared water and wastewater servicing alternatives including Class “C” construction estimates and 
recommended the preferred servicing alternative for the subdivision. Additionally, Diana worked to prepare 
water and wastewater servicing maps for review by the Community and review agencies.  
 
Treatment Plant Interim Upgrades, Water and Wastewater Feasibility Study and Preliminary Design, 
Grassy Narrows First Nation, ON 
Diana completed the hydraulic calculations and modelling to size high lift pumps and assess pressures and 
flows in the distribution system. She identified and evaluated water source, treatment, distribution, and 
development alternatives including completion of cost analysis. Completed water storage estimates, 
hydraulic modelling, and stagnation review for water storage options including below-grade reservoirs, 
standpipes, and water towers. She also prepared Environmental Screening Form and Project Approval 
Report for regulatory review and approval. In addition, she developed a 20-year growth lot concept maps 
including water and wastewater servicing. Coordinated preparation of a fieldwork request for proposal for 
topographic, geotechnical, and bathymetric survey work. 
 
Maintenance Management System, Scugog Island First Nation, ON 
Prepared a detailed assets list for all components of the water treatment plant, water tower, well supplies 
and pumphouse. Diana also assembled preventative maintenance instructions and intervals for use in the 
HIPPO maintenance management system. 
 
WTP Expansion and Upgrade Design and Construction, Georgina Island First Nation, ON 
WTP Watermain and Water Tower Design and Construction, Scugog Island First Nation, ON 
New WTP Design and Construction, Lac Seul First Nation, ON 
Water Treatment Plant Upgrade Design and Construction, Nigigoonsiminikaaning First Nation, ON 
Completed shop drawing reviews, addressed contractor requests for information, prepared requests for 
quotations, reviewed contractor quotes and issued contract change orders. She also prepared detailed 
deficiency summaries based on site inspections of the water treatment plant, and low lift station. She 
developed detailed commissioning plans and led the start-up and commissioning activities for the new slow 
sand and granular activated carbon filters, ozone system, UV system, chlorine injection system, upgraded 
pumps and associated electrical and HVAC upgrades. Coordinated and led monthly construction meetings 
and fulfilled contract administration duties including preparation of payment certificates, site inspection and 
contractor scheduling coordination. Diana reviewed and approved Contractor Operation and Maintenance 
Manuals and Training Programs and drafted the Engineering Operation and Maintenance Manual. 
Coordinated a detailed conditions assessment of the existing fire hydrants and isolation valves and 
prepared a Minor Capital Application for additional funding. 
 



Brandon Smit, P. Eng 
Process Engineer 
[...]
Mumbai, India 
 
Process Engineer 
Voltas Ltd., Water Management 
Business Division  
December 2010 – February 2013 
Mumbai, India 



Nibhana Suvarna, PE, M.Sc., B.Eng  
Water and Wastewater Engineer 
 

S. Burnett & Associates Limited Page 2 of 2 

Sewage Pumping Station Preliminary Design, Brantford, ON 
Technical lead responsible for designing a temporary and 
ultimate sewage pumping station including sizing of pumps and 
the wet well and preparation of a technical memorandum.  
 
Water System Capacity Assessment Report, Springwater, 
ON 
Technical support for preparing population and water demand 
estimates, fire flow calculations, CT calculations and condition 
assessment spreadsheet. 

 
Well 7/8 Pump Replacement, Shelburne, ON 
Technical lead responsible for sizing of pumps, drawing review, RFP preparation, submittal review 
and contract administration support. 
 
Elevated Water Storage Tower, Shelburne, ON 
Technical lead for designing a new elevated water storage tower for the Town of Shelburne. 
Responsibilities include preparation of P&ID, equipment layout, design brief for MECP review, 
tender document, Geotech RFP, drawing review and overall project coordination with structural 
and electrical team. 
 
Well 3 Water Treatment Plant, Shelburne, ON 
Technical lead for designing a water treatment system for arsenic removal and enhanced 
disinfection for groundwater based on the results of a pilot test. Responsibilities include 
preparation of hydraulic calculations, P&ID, plant layout, design brief for MECP review, tender 
document, evaluation of supplier quotation, drawing review and overall project coordination with 
structural and electrical team. Also worked on a THM formation and GAC bench-scale study and 
report preparation as a part of GUDI analysis for the Well. 
 
Water Treatment Plant Retrofit Project, Mitaanjigamiing First Nation, Fort Francis, ON 
Provided technical support in reviewing design drawings and specifications for tender. Technical 
support for request for information (RFI) and submittal review. 
 
Harvest Moon Lift Station Replacement Project – Phase 2/Kirkwood Lift Station 
Abandonment Project, City of Houston, Texas. 
Provided technical support for lift station design, preparation of plan and profile sheets, bid forms, 
specifications, quantity take-off and cost estimate. Worked on project coordination with team 
members, sub-consultants and other agencies. 
 
Conceptual Design Easthaven WWTP Flow Diversion, City of Houston, Texas 
Provided technical support in the preparation of a conceptual design report for the Easthaven 
WWTP Flow Diversion project. Worked on alternatives evaluation, lift station and force main 
preliminary design, cost estimates and life cycle cost analysis for the different alternatives. 

PROFESSIONAL 
MEMBERSHIPS 

 
Texas Board of Professional 
Engineers (TBPE)  
 
Professional Engineer (PE) 



Bulent Uslu, B.Sc., P.Eng.  
Environmental and Civil Engineer 

S. Burnett & Associates Limited Page 1 of 2 

 
 
SUMMARY 
 
Bulent is a Professional Engineer with over 20-years of local 
and international experience providing infrastructure design 
and engineering services to Municipal, First Nation, and private 
clients. He is experienced in the design, supervision, and 
consultancy sector in all aspects of municipal and civil 
infrastructure. Some of his previous hands-on experiences 
include water and wastewater treatment plants, roads, 
highways, bridges, drainage infrastructure, stormwater sanitary 
sewer distributions, collections, pumping stations, force mains, 
landfills, solid waste disposal facilities, remediations, transfer 
station designs, cost estimates, budgeting, construction 
supervision and, contract administration, including client and 
contractor relations. Bulent is highly experienced in condition 
assessment and examining based on capital cost, operation 
and maintenance, life cycle analysis, environmental concerns, 
future expandability, and public needs. 
 

WATER AND WASTEWATER PROJECTS 
 
Elevated Water Tower Storage, Town of Shelburne, ON 
As the lead civil and process designer of the Water Tower for 
the Town of Shelburne, Bulent was responsible for civil and 
process design, coordination of permitting, design drawings, 
estimate, tendering assistance, and contract supervision.  
 
Wastewater Treatment, Water Pollution Control Plant, 
Town of Shelburne, ON 
As the Process and Civil Engineer, Bulent worked on the 
design, tendering, and supervision assistance for the water 
pollution control plant, tertiary treatment upgrades. The filtration 
upgrade was required due to the stricter standard as well as the 
outdated technology. The retrofit provides efficient nutrients (N, 
P) removal system for post-biological treatment. 
 
Road Reconstruction, Watermain, Sanitary and 
Stormwater, Township of Lucan-Biddulph, ON 
Lead designer for the Township’s old watermain infrastructure. 
Bulent assisted with the renewal program for the Elm Street and 
Langford Drive Road infrastructure review, road resurfacing 
and replacement of the old watermain. His other responsibilities 
included the storm and sanitary sewer design, permitting, 
estimate and tendering assistance, site supervision services for 
the Township.  
 

 
 
EDUCATION  
 
Bachelor of Science, B.Sc. 
Environmental and Civil 
Engineering 
Yildiz Technical University, 1998 
 
Research Associate 
Civil & Environmental 
Engineering 
University of Windsor, 2013 
 
PROFESSIONAL 
RECORD  
 
Civil & Environmental 
Engineer, P.Eng. 
S. Burnett & Associates Limited 
2018 to present 
Orangeville, ON 
 
Municipal Engineer - EIT 
Dillon Consulting Limited 
2017–2018 
Chatham & Windsor, ON 
 
Civil Engineer - EIT 
S. Burnett & Associates Limited 
2015–2017 
Orangeville, ON 
 
Civil Designer - EIT 
Parkway Infrastructure 
Contractors Dragados Inc. 
2013–2015 
Windsor, ON 



Bulent Uslu, B.Sc., P.Eng. 
Environmental and Civil Engineer 

S. Burnett & Associates Limited Page 2 of 2 

Water Treatment Plant, Chippewas of Georgina Island First 
Nation, ON 
As the Process and Civil Engineer, Bulent designed and coordinated 
civil infrastructure (access road, stormwater, and sewer), process, 
and instrumentation design for the Georgina Island WTP. The design 
was prepared by MoECC, Ten States, INAC, Health Canada 
standards, and regulations and submitted to provincial authorities. 
The plant has a daily design flow of 450 m3, with approximately 600 
m length and 11 m depth extension of the raw water intake line 
extension on Lake Simcoe, installing 3 new pumps to raw intake low 
lift pumping station, pre-disinfection with Ozone, modified slow sand 
treatment technology, and UV system secondary disinfection, and 
distribution network upgrades. Cost estimation, tendering and site 
supervision assistance provided to the Client. 

 
Water Source, Treatment, Storage, and Distribution Project, Mississauga's of Scugog Island First 
Nation, ON 
As the process and civil Engineer, Bulent had direct involvement in designing the water treatment plant, 
coordinating the watermain upgrade, and interconnection of the new water tower process design. The 
design works have been completed with civil, grading, and process piping design was prepared with a 
combination of Civil 3D and Plant 3D. Permitting, estimate, tendering, site supervision services are provided 
on time to the Client. The new water source, treatment, and distribution system will also lift the long-standing 
advisories and provide healthy access to water to the community. 
 
Water Treatment Plant Distribution Upgrade Project, Naicatchewenin First Nation, ON 
Bulent was the process and civil Engineer for the WTP design with the water source of Rainy Lake. The 
project consisted of an intake structure design, an approximately 900 m long raw intake pipe, low lift 
pumping station design, pre-disinfection with Ozone supply system, and modified slow sand filtration, post-
disinfection with UV, and distribution network upgrade for 20-year with fire protection 525m3/day design 
capacity. He was responsible for the building civil design, the WTP process piping, intake alignment, low 
lift pumping station design, watermain design team coordination, and site supervisors' assistance. The civil, 
grading, and process piping design was prepared with a combination of Autodesk software. 
 
Wastewater Treatment, Izmir Metropolitan Municipality, Izmir, Turkey 
As the Process Engineer, Bulent prepared the design under ATV-DVVK methods and standards. The 
wastewater treatment plants consist of inlet and by-pass structure, coarse and fine screens, sewage 
pumping stations, aerated grit chambers, flow meter chambers, anaerobic tank for phosphorus removal, 
aeration tanks (nitrification+denitrification), final sedimentation tanks, UV disinfection unit, RAS pumping 
station, sludge storage tank, sludge dewatering building (centrifugal decanters), administration building, 
blower building, transformer station, guard building, and other auxiliary structures. 
 
SOFTWARE EXPERTISE 

• Autodesk Infrastructure Suite 
• Civil3D 
• InfraWorks 
• Storm & Sanitary Analysis 
• Plant 3D 
• CHI-PCSWMM 

PROFESSIONAL 
MEMBERSHIPS 
 

Professional Engineer Association 
of Professional Engineers of 
Ontario 
 

Certified Commercial UAV Pilot 
Waterloo-Wellington Flight Centre 
 

Certified Aeronautical Radio 
Restricted Operator (ROC-A), 
Industry Canada 



Diana Beattie, B.Eng. 
Civil/ Environmental Designer and Field Inspector 
 

S. Burnett & Associates Limited  Page 1 of 2 

 

SUMMARY 
 
Diana is an environmental engineer-in-training (EIT) with 
significant experience in water, wastewater and stormwater 
system design, contract administration, and field inspections. 
She has worked on treatment, storage, distribution, and drainage 
projects from design through tendering, construction, and 
commissioning. Her experience in the field leading start-up and 
commissioning activities serve as an asset in her feasibility study, 
system evaluation and design work. In her feasibility and design 
work, Diana has completed detailed background reviews, 
environmental, technical, and economic assessments, and 
extensive design calculations for water, wastewater, and 
stormwater projects. For this work, she has completed the 
required approvals documentation, including Environmental 
Screening Forms, Project Approval Requests, Ministry of Natural 
Resources Work Permits, etc.  
 

KEY PROJECT HIGHLIGHTS 
 
Water Pollution Control Plant Class EA, Town of Shelburne, 
ON 
Completed quantification and analysis of the plant’s ability to 
meet current and future wastewater treatment demands. 
Prepared population projections to establish the 20-year design 
flows. Detailed modelling of the existing wastewater system 
(extended aeration activated sludge, cloth filter tertiary filtration, 
open-channel UV disinfection, with aerobic sludge digestion). 
She also worked with treatment suppliers to obtain preliminary 
design proposals including performance guarantees and costing 
quotations. Completed detailed costing analysis for all potential 
plant upgrade alternatives, including preparation of phased 
construction cost estimates. 
 
Municipal Engineering Works, Shelburne, ON 
Attended residential development construction meetings and 
completed site inspections for environmental controls, pressure 
testing, backflow preventer certification and watermain 
connections. Attended sewage pumping station start-up and 
commissioning activities and prepared a detailed inspection 
report including deficiencies and action items. Prepared Annual 
Wastewater Water Allocation Reports including review of 
historical wastewater flow data and proposed residential 
developments. 
 

 
 
EDUCATION  
 
Ontario College Graduate 
Certificate, Environmental 
Engineering Applications  
Conestoga College, Graduated 
with Distinction 
 
Bachelor of Engineering  
University of Guelph, Graduated 
with Distinction 
 
PROFESSIONAL  
RECORD  
 
Civil/Environmental Designer 
S. Burnett & Associates Ltd., 
Orangeville, ON 
Nov 2017 to present 
 
Water and Wastewater Summer 
Student, Co-op 
County of Oxford, Woodstock, 
ON 
May 2017 – Sept 2017 
 
Eco Building Assistant, 
Internship 
Preserving Earth/Fletchwitz 
Farm, Durham, ON 
Jun 2015 – Aug 2015 
 
Wastewater Summer Student 
City of Guelph, Guelph, ON 
May 2012 – Aug 2013 
 
Agricultural Research 
Assistant 
University of Guelph, Guelph, ON 
Oct 2010 – Dec 2010 



Diana Beattie, B.Eng.  
Civil/Environmental Engineer-In-Training and Field Inspector 

S. Burnett & Associates Limited Page 2 of 2 

Wastewater Capacity Assessment, Township of Springwater, ON 
Completed a detailed hydraulic and process assessment of the wastewater treatment and collection system 
including the pumping stations, inlet works, sequential batch reactors, sand filter and tile bed. She reviewed 
and projected the build-out requirements for the area and recommended upgrades and additional studies 
for the wastewater system. 
 
Subdivision Development Feasibility Study, Fort Albany First Nation, ON 
As part of a feasibility study for development of a 100-Lot Subdivision in Fort Albany First Nation, Diana 
acted as technical lead for the assessment of existing infrastructure to support the development. For this 
assessment Diana calculated water demand estimates, fire flow and storage requirements for the 
community based on historical flow data and MECP design guidelines. She also prepared wastewater flow 
estimates to assess the size of the existing wastewater lagoon. She coordinated and reviewed lagoon sizing 
calculations and sewer capacity calculations. Following the assessment of the existing infrastructure Diana 
prepared water and wastewater servicing alternatives including Class “C” construction estimates and 
recommended the preferred servicing alternative for the subdivision. Additionally, Diana worked to prepare 
water and wastewater servicing maps for review by the Community and review agencies.  
 
Treatment Plant Interim Upgrades, Water and Wastewater Feasibility Study and Preliminary Design, 
Grassy Narrows First Nation, ON 
Diana completed the hydraulic calculations and modelling to size high lift pumps and assess pressures and 
flows in the distribution system. She identified and evaluated water source, treatment, distribution, and 
development alternatives including completion of cost analysis. Completed water storage estimates, 
hydraulic modelling, and stagnation review for water storage options including below-grade reservoirs, 
standpipes, and water towers. She also prepared Environmental Screening Form and Project Approval 
Report for regulatory review and approval. In addition, she developed a 20-year growth lot concept maps 
including water and wastewater servicing. Coordinated preparation of a fieldwork request for proposal for 
topographic, geotechnical, and bathymetric survey work. 
 
Maintenance Management System, Scugog Island First Nation, ON 
Prepared a detailed assets list for all components of the water treatment plant, water tower, well supplies 
and pumphouse. Diana also assembled preventative maintenance instructions and intervals for use in the 
HIPPO maintenance management system. 
 
WTP Expansion and Upgrade Design and Construction, Georgina Island First Nation, ON 
WTP Watermain and Water Tower Design and Construction, Scugog Island First Nation, ON 
New WTP Design and Construction, Lac Seul First Nation, ON 
Water Treatment Plant Upgrade Design and Construction, Nigigoonsiminikaaning First Nation, ON 
Completed shop drawing reviews, addressed contractor requests for information, prepared requests for 
quotations, reviewed contractor quotes and issued contract change orders. She also prepared detailed 
deficiency summaries based on site inspections of the water treatment plant, and low lift station. She 
developed detailed commissioning plans and led the start-up and commissioning activities for the new slow 